
 

 Stay in Control of Your Control Strategy Using Advanced Simulation Tools  

By Katya Bilyk1*, PE, David Wankmuller1, PE, Victoria Boschmans1, PE, Chris Bye2, 
P.Eng., Robert Walker2 

 

*kbilyk@hazenandsawyer.com 
1Hazen and Sawyer 

2Envirosim 

Abstract 

The purpose of this paper is to illustrate the importance of simulating an existing plant’s complex 

operational control strategy to accurately calibrate and model alternatives for a Kruger 

BioDenipho nutrient removal oxidation ditch, and to explain how to translate this complex 

operational control strategy into an aeration system model.  

Introduction 

The 12 mgd North Cary Water Reclamation Facility (NCWRF) is a nutrient removal plant 

located in Cary, North Carolina that has to meet stringent effluent total nitrogen (TN) and total 

phosphorus (TP) limits. Specifically, the TN limit is 3.9 mg/L on an annual average basis and the 

TP limit is 2 mg/L on a quarterly average basis. There is also a monthly maximum summer 

ammonia limit of 0.5 mg/L, and 1 mg/L in the winter.  

The NCWRF has the following unit processes (see Figure 1): screening and grit removal, three 

BioDenipho oxidation ditches, secondary clarifiers, cloth disk filters, and aerobic sludge holding. 

No chemicals are added to the process for nutrient removal. For the past five years the average 

effluent TN and TP have been 2.1 mg/L and 0.56 mg/L, respectively. 

Each oxidation ditch has an anaerobic zone upstream of the ditch and a second anoxic zone and 

reaeration zone downstream. The majority of the oxidation ditch volume can operate in a phased 

 
269

mailto:*kbilyk@hazenandsawyer.com


 

isolation configuration, which means the operators can select from ten different phases and set 

the duration of time spent in each phase.  Four of the ten phases are currently employed, and 

Figure 2 shows a process flow diagram of the four phases and the time spent in each. Each ditch 

has two trains that mirror each other. In this paper these are referred to as the “upper” and 

“lower” portions of the ditch in reference to how they appear in Figure 2. 

The mode of aeration is mechanical using 60 hp surface aerators on rotors. There are eight rotors 

per ditch. Presently, there is one DO probe per side of the ditch (two per ditch for a total of six at 

the NCWRF). The probes are located closest to Aerator 4. When the ditch is in an aerated phase, 

an operator-established target DO setpoint is maintained using the following logic: 

• Aerator 1, which is farthest from the DO probe, turns on. 

• If 3 minutes pass and the DO setpoint is not met, Aerator 2 turns on. 

• If 3 more minutes pass and the DO setpoint is not met, Aerator 3 turns on.  

• If 3 more minutes pass and the DO setpoint is not met, Aerator 4 turns on, which is 

closest to the DO probe. 

• If 3 more minutes pass and the DO setpoint is not met, a small 25 hp jet aerator turns on.  

Similarly, when the DO setpoint is exceeded for more than 3 minutes, the aerators and jet turn 

off in reverse order in 3-minute time steps. It takes a minimum of 12 minutes for all aerators to 

turn on, and 15 minutes for a jet to turn on.  

The Town of Cary commissioned a study to identify strategies to increase capacity and maintain 

excellent nutrient removal performance. The Town suspected the aeration technology provided 

would be insufficient for flows beyond 12 mgd. It was apparent that developing a calibrated 

process model of the NCWRF would be an important tool in this evaluation. For example, only 

 
270



 

an accurate model could properly simulate at what flow and load the plant’s current aeration 

system capacity would be exceeded. The modeling would need to be dynamic in order to 

simulate the aeration phases, diurnal variations in influent load, and accurately predict effluent 

quality. 

 

Figure 1. Process Flow Diagram 

 

 

Figure 2: Phases Employed Currently 

  

 
271



 

Methodology 

The wastewater process modeling software used in this evaluation is BioWin by EnviroSim. The 

objective of the model calibration effort was to develop a month-long dynamic simulation that 

closely matched the observed plant performance data. The well-calibrated model could then be 

used to evaluate capacity and alternatives with confidence in its ability to predict future plant 

performance.  

Because of the inherent complexity of this system – four phases, finite oxygen delivery per rotor, 

and the three-minute wait time in between aerators turning on and off—it was necessary to use 

the BioWin Controller tool to properly simulate this process. EnviroSim developed the controller 

logic for this project to mimic how the BioDenipho process is currently operated. Figure 3 

depicts the control logic that formed the basis of the controller program. Essentially, each aerator 

is in one of eight states shown and makes an action to either move forward one state or return to 

an initial state every minute. This controller turns the rotors in the basins on and off according to 

ditch cycle and a dissolved oxygen setpoint.  

 
272



 

 

Figure 3. EnviroSim-developed control logic for the aerators showing the eight possible 
states for each aerator, and what conditions prompt a change of state. For example, when 
in State 1, if the DO is less than 1.3 mg/L and the previous aerator is on, move to State 2. 

 

On top of this controller logic, there was also an overarching timer program that kept track of the 

current operational phase for the ditch. It was important to know when to initiate the aerator 

timing program as it is only active during an aerated phase. Figure 4 contains a snapshot of the 

main BioWin Controller screen. The list of controllers is described as follows, and instructions 

on the specifics of how to code the logic shown in the “controller formula” space can be found in 

the Biowin Controller User Manual. Each type of controller used in this application is a user-

defined controller, which highlights the flexibility of the BioWin Controller tool to simulate any 

type of operational scenario.   

 
273



 

 

Figure 4. Main BioWin Controller screen. 

• Top_State_Control – this is a timer that counts minutes for the top half of the ditch and 

resets the time to zero after each 180 minute cycle. 

• Bottom_State_Control - this is a timer that counts minutes for the bottom half of the 

ditch and resets the time to zero after each 180 minute cycle. 

• 1_State – defines the state (from Figure 3) that Aerator 1 in the top half of the ditch 

operates. A similar logic applies to the 2_State, 3_State, 4_state, and Jet_1_State 

controllers for the upper half of the ditch where the number or word “jet” denotes the 

aerator number. The lower half of the ditch has similar controllers with the extension “a” 

attached or “jet_2.” Sublogic for this controller is as follows, and also illustrated by 

Figure 5. 

 

 
274



 

 
Figure 5. Decision Tree for the 1_State Controller 

 

o While the aerator is off (C_OFF_1), if the DO is below the setpoint and the 

aerator is next in sequence to activate, then increase the state by a value of 1. 

Otherwise, return to state 0.  

o While the aerator is on (C_ON_1), if the DO is greater than the setpoint and the 

aerator is next in sequence to deactivate, increase the state by a value of 1. 

Otherwise, return to state 4. If the state is incremented above 7, return to state 0.  

• 1_Power – identifies the horsepower of air to add to aerator if the program determines 

that it needs to turn on. The aerator is off while in states 0 to 3, and on while in states 4 to 

7. A similar logic applies to 2_Power, 3_Power, 4_Power, and Jet_1_Power for the 

upper half of the ditch where the number or word “jet” denotes the aerator number. The 

lower half of the ditch has similar controllers with the extension “a” attached or “jet_2.” 

A significant number of user-defined variables were also developed as part of this BioWin 